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Table 1. Summary of test specimens

Combination

Test specimens | ¢ gtaels Concrete
1 2z 3 7] slab
L.T.° R.S.* | T.F.} Web |B.F.
H88 RH88 | HT80 HT80 HT80 | plain
H55 RH55 | SM50 |SM50 |HT80 slab
H54 RH54 | SM50 [SS41 HT80
HH88 | -—— | HT80 |HT80 HT80 | haunched
HH54 | —— | SM50[SS41|HT80 slab
S66 RS66 | sM58|SM58|SM58 | plain
$55 RS55 | SM50 |SM50 | SM58 slab
554 RS54 | SM50[5S41}SM58

1) L.T. : Beams for loading tests.
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Fig. 1 Typical residual stress distributions.
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Table 2. Summary of residual stresses
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(R.S. : Residual stress)
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Calculated values
O Flange yield moment
> Web yield moment

X Moment at crushing
strain of concrete
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F ! 0.4} —1— O Hosorl —t ————Bi-linear 0-&, without R.S.
5 y:‘@ﬂ ﬂ PSR, iixl: - es + | | /Y —— Bi-linear 0-¢, with R.S.
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" - . Test results Calculated values
T e\N17 ') B }‘@/‘7&,'7_[‘: 2 ﬂﬁTﬂé?ﬁ-lﬂﬁll? Beam Py (t) Pp(t) Pu/Pp Peu(t)] Pu/Pey | PLu(t) ] Pu/PEy
5 14 = S 37 = * £ H88 72.0 78.0 |0.923| 75.2 | 0.957 74.5 10.966
! T = T . . . . . . .
ﬁlz’l?' 7r2 ﬂBTZITt?/ 7 X Tﬁnzh% H55 56.5 57.2 [0.988| 56.7 |0.996 | 56.6 |0.998
>k J /o vt . " H54 50.5 50.9 |0.992| 50.4 {1.022 50.4 |1.002
(&nd o &, P LLEBET Y
ﬁ_ 6 ?'_( z;, \‘ ? ) /!\ %D z HH88 76.5 83.0 |0.822| 80.4 | 0.951 78.3 [ 0.977
L6, WU a Ry 20 RIS < ¢ |Hus4 55.5 54.6 |1.016| 54.3 |1.002 | 53.9 |1.030
e ﬁ Es / ‘7 /,#EZ:L ks i $66 58.0 60.3 |0.962| 59.6 | 0.973 59.6 {0.973
U‘ihﬂ‘ 3 . S55 58.0 57.3 |1.012| 56.8 | 1.021 56.7 [1.023
?Kﬁx] S54 50.3 51.2 |10.982} 50.7 | 0.992 50.7 | 0.992
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